

day for 7 days. **Chickenpox**, age 2 to 18 yo: 20 mg/kg (max of 1 g) PO three times per day for 5 days. [Generic/Trade: Tabs 500, 1000 mg.] ▶K Ⓞ ♀B ▶+ \$

Antiviral Agents—Anti-HIV—CCR5 Antagonists

MARAVIROC (*Selzentry, MVC, +Celsentri*) **Combination therapy of HIV infection.** Coadministration of strong CYP3A4 inhibitor, age 2 yo to adult (e.g., clarithromycin, HIV protease inhibitors except tipranavir-ritonavir, itraconazole): Tabs: Give tabs PO two times per day at a dose of 50 mg for 10 to less than 20 kg; 75 mg for 20 to less than 30 kg; 100 mg for 30 to less than 40 kg; 150 mg for 40 kg or greater. Oral soln for peds age 2 yo or older: Give soln PO two times per day at a dose of 50 mg (2.5 mL) for 10 to less than 20 kg; 80 mg (4 mL) for 20 to less than 30 kg; 100 mg (5 mL) for 30 to less than 40 kg; 150 mg (7.5 mL) for 40 kg or greater. Coadministration of drugs that are not strong CYP3A4 inhibitors or inducers, peds with wt 30 kg or greater to adult (e.g., nevirapine, NRTIs, raltegravir, tipranavir-ritonavir): Give 300 mg (15 mL soln if peds pts cannot swallow tabs) PO two times per day. Coadministration of strong CYP3A4 inducer, adult only (e.g., carbamazepine, efavirenz, etravirine, phenobarbital, phenytoin, rifampin): 600 mg PO two times per day. Screen with highly sensitive tropism test before use; not for dual/mixed or CXCR4-tropic HIV infection. Hepatotoxicity with allergic features. [Trade only: Tabs 25, 75, 150, 300 mg. Soln: 20 mg/mL (strawberry flavor).] ▶LK ♀/?/?R ▶- \$\$\$\$\$ ■

Antiviral Agents—Anti-HIV—Combinations

ATRIPLA (efavirenz + emtricitabine + tenofovir disoproxil fumarate) **HIV infection**, alone or in combination, age 12 yo or older and wt 40 kg or greater: 1 tab PO once daily on empty stomach, preferably at bedtime. [Trade only: Tabs efavirenz 600 mg + emtricitabine 200 mg + tenofovir disoproxil fumarate 300 mg.] ▶KL Ⓞ ♀0/0/OR Efavirenz: Small risk of neural tube defects; perinatal guideline allows use in all trimesters. ▶- \$\$\$\$\$ ■

BIKTARVY (bictegravir + emtricitabine + tenofovir alafenamide) **HIV infection**, adults: 1 tab PO once daily. Not for use with other antiretroviral drugs. Intended for patients who are treatment-naïve or virologically suppressed on a stable regimen for at least 3 months and no history of treatment failure. [Trade only: Tabs bictegravir 50 mg + emtricitabine 200 mg + tenofovir alafenamide 25 mg.] ▶KL ♀/?/?R ▶- \$\$\$\$\$ ■

CIMDUO (lamivudine + tenofovir disoproxil fumarate) **Combination therapy of HIV infection**, adults and peds with wt 35 kg or greater: 1 tab PO once daily with other antiretroviral drugs. [Trade only: Tabs lamivudine 300 mg + tenofovir disoproxil fumarate 300 mg.] ▶K ♀0/0/OR Preferred dual-NRTI in pregnancy ▶- \$\$\$\$\$ ■

COMBIVIR (lamivudine + zidovudine) **Combination therapy of HIV infection**: 1 tab PO two times per day for wt 30 kg or greater. [Generic/Trade: Tabs lamivudine 150 mg + zidovudine 300 mg.] ▶LK Ⓞ ♀0/0/OR. Alternative dual-NRTI in pregnancy. ▶- \$\$\$\$\$ ■